Provided by EngagedScholarship @ Cleveland State University

ST %,
2 MSL
K S
Cleveland State University “
EngagedScholarship@CSU

ETD Archive

2010

Biological Treatment of Milk and Soybean
Wastewater with Bioproducts

Tianzhu Bi
Cleveland State University

Follow this and additional works at: https://engagedscholarship.csuohio.edu/etdarchive

& Part of the Civil and Environmental Engineering Commons
How does access to this work benefit you? Let us know!

Recommended Citation

Bi, Tianzhu, "Biological Treatment of Milk and Soybean Wastewater with Bioproducts" (2010). ETD Archive. 480.
https://engagedscholarship.csuohio.edu/etdarchive /480

This Thesis is brought to you for free and open access by EngagedScholarship@CSU. It has been accepted for inclusion in ETD Archive by an
[...]
parameters include: BOD, pH, volume of wastewater and also concentration of pollutants.



In food processing industries, BOD can range from 100 ppm to 100,000 ppm, pH ranges
between 3.5 and 11.0. The biggest difference between food industrial wastewater and other

industries, or municipal wastewater, is the high concentration of organic pollutant [9].

3.2.2 Chemical Processes

Most food industrial wastewater consists of simple sugars and starch. During organic
degradation, organic matter is first hydrolyzed and fermented to produce organic acids and
hydrogen gas, and then methanogens convert organic acids to methane gas. Biohydrogen
gas is a product of food processing and domestic wastewaters [10].

The largest residual from food processing is liquid or solid waste. These processing
residuals include cheese whey, tofu whey, process water and wastewater. Because food
process residuals are used as animal feed, in land application and even have human uses,
food processes residuals require treatment to adhere to federal regulations. The Activated
Sludge Process is the most common treatment method used to remove BOD and nutrients
such as nitrogen and phosphorus from food processing liquid residual. Filling and
spreading are two major foods processing solid waste disposal methods. Moisture should
be removed in order to reduce the land disposal cost [11].

Since dairy wastewater contain high concentrations of phosphorus and nitrogen,
combining nitrification and denitrification with Enhanced Biological Phosphorus Removal
is a more effective method than chemical precipitation. Because dairy wastewater
characteristics vary throughout the industry, this treatment process requires more

flexibility operation and online control [12].



3.3 Aerobic treatment of food industrial wastewater

Aerobic treatment is a process where bacteria remove organic pollutants under
aerobic condition. The microorganism converts organic materials into water and carbon
dioxide. Trickling filter, activated sludge and rotating biological contactor are usually used
in the aerobic process [13].

Author Wakelin and Author Forster conducted a study that treated grease-containing
fast food restaurant wastewaters by aerobic treatment. A weir tank reactor with a
rectangular polypropylene cistern, two chambers, a weir chamber and a main chamber was
used in this study. The organic loading rate from the daily kitchen activities was Skg m3/d.
Two cultures, Microbial Culture (MC1), which is related to a strain number in a given place
during a given time and activated sludge, have been identified as useful bacterial mixed
together to remove fast food grease residues. Fats, oils and greases were reduced
84-96%. The combination of a mechanical mixing regime and the periodic removal of a
portion of microbial solids from the weir tank reactor liquor contributed to the high
performance of weir tank reactor [14].

Authors B. Malladi and S.C. Ingham investigated a thermophilic aerobic method to
treat potato-processing wastewater. The potato processing wastewater was collected in a
container and settled for 1 hour. Supernatant is decanted in a jacketed Wheaton jar. The
initial BOD ranged from 620 to 1743 mg/l and suspended solids ranged from 0.31 to 0.49
mg/ml. Fermentation occurs at 550C and aerated at 0.61 I/min. After 96 hours, 98% of
BOD, 75% of total suspended solids, and an average of 96% of the starch are removed
[15].

Authors Manyele et al. used aerobic microorganisms to provide secondary treatment



for beverage processing wastewater. Three-phase fluidised bed bioreactors were set up
under optimum operating conditions—chemical oxygen demand (COD), total Kjehldahl
nitrogen (TKN), total suspended solids (TSS) , pH and dissolved oxygen concentration
(DOC) were measured.

Initial pH of two samples of wastewater was adjusted to 9.0 and 11.5 respectively.
After 1 day, the pH of treated bioreactor contents remained at 9.3; after 5 days, 95% of TSS
was removed for both initial pH levels. Other like COD removal, the TKN and NH3
removal are independent of the initial pH. In addition, COD dropped by 98% when at
initial pH 0f 9.0 and by 50% when at initial pH of 11.5 [16].

Author Fang conducted a study of aerobic treatment of dairy wastewater. In this
study, three stage aeration reactors and one settling tank with a detention time of 3.8, 8 and
1.82 hours respectively. Influent dairy wastewater is 230 L/hr with 1060 mg/l of BODS,
630 mg/1 of TOC, 109 mg/l of TKN, and 8.5 mg/l of NH4-N. With detention times of 19.8
hours, effluent reduced TOC by 93% , BODS by 99%, TKN by 91% and 92% of NH4-N
respectively. Even though the characteristics of dairy wastewater vary, the ratio of

BODS5/TOC, NH4-N/TKN and VSS/TSS do not change significantly [17].

3.4 Anaerobic treatment of food industrial wastewater

The difference between anaerobic and aerobic wastewater treatment is aeration. An
example of an anaerobic wastewater treatment, known as anaerobic digestion, does not
require air supplication. This particular anaerobic process occurs in sealed tanks. First,
microorganisms convert waste into organic acids, ammonia, hydrogen and carbon dioxide;
second, methanogen convert the residual into methane and carbon dioxide [18].

Anaerobic treatment has been widely applied to treat food industrial wastewater,

9



because of its low capital expenditure requirement. Anaerobic treatment can treat high
organic content wastewater and generate less sludge than aerobic treatment. Anaerobic
treatment can also produce valuable biogas whose production rate is directly related to the
consumption of organic load [19].

Methane gas as a non-polluting fuel can reduce the release of carbon dioxide.
Biological gas can be produced from the fermentation of substrates, but the use of
commercially produced food products is not economical. Food industrial wastewater is a
promising source of production of biogas. It can not only reduce the waste treatment and
disposal cost, but also can be used as heating source. Biohydrogen gas is production from
food processing and domestic wastewaters. [10]

Potato processing industrial wastewater contains high concentration of
biodegradable components like starch and proteins. High concentration of suspended
solids, BOD and large quantities of potential foaming substances, such as proteins and fats
contribute to the complex nature of potato processing wastewater. Small scale anaerobic
digestion of potato processing wastewater and co-digestion with pig slurry and/or abattoir
waster was investigated by Monou et al. co-digested with pig slurry to enhance anaerobic
digestion. This combination achieved a volatile solid removal of 72%, an average biogas
production of 35 ml, and a maximum methane content of 32% 22 days. Another
combination, co-digested with abattoir wastewater, did not improve the anaerobic process
because the poor buffering and low pH value [20].

Omil et al. had successfully used anaerobic filter reactor and a sequential batch
reactor to treat dairy wastewater from a full scale plant. After two years observation, the

effluent achieved the discharge standard and fat can be removed prior to the anaerobic

10



reactor. Fat had been degraded without sludge flotation. The sludge amount was about 2-3
kg VSS/d. According to their study, the influent COD in anaerobic filter was 5-6 kg/m3-d
and effluent COD was reduced by 90%. After treatment by sequential batch, the effluent

COD content was below 200 mg/I and total nitrogen below 10 mg N/I [21].

3.5 Aerobic and/or anaerobic method

Author Matosic et al. investigated the treatment of soft drinks production wastewater
by considering treatment efficiency between a membrane bioreactor (MBR) and
conventional activated sludge. The cost of an MBR is higher than conventional processes,
but it is more flexible to the variation of composition and fluctuation of wastewater. The
investigated facility considered both bottling natural spring water and also soft drinks.
When the production switches from water to soft drink, the content of wastewater varies
greatly. The result shows activated sludge process has high COD and TOC content in its
effluent which cannot be discharged. On the other side, MBR reduces over 90% of COD,
BOD and TOC respectively. Significant membrane fouling was occurring during the first
10 days and it was slowing down after that. Using intensive chemical cleaning with
hypochlorite, acid and alkaline solution can restore the original permeability of membrane
[22].

Author Galambos et al. used reverse osmosis (RO) and nanofiltration (NF)
membranes to treat two different types of wastewater from the food industry. According to
the study, when COD was below 125 mg O2/1, the treated wastewater can be discharged
into natural water, if discharge into sewer the limit is 800mgO2/1. The results showed that
reverse osmosis membrane is more efficient than nanofiltration membrane. The treated
effluent by RO can be released into natural waters or be recycled, but the effluent treated by

11



NF can be discharged into sewer only [23].

Authors Kadlec, Burgoon and Henderson designed a combination of surface flow
wet lands, intermittent vertical flow wetlands, ponds and land application. This engineered
natural system can effectively reduce potato processing wastewater COD by 75%, TSS by
69% and TKN by 46% and the treated effluent can be used as irrigation supply [24].

Authors Burgoon, Kadlec and Henderson considered the use of an integrated natural
system to treat high strength potato processing water. The integrated natural system
consisted of a free water surface, vertical flow wetlands, and a facultative storage lagoon.
The constituents of the potato processing wastewater included a volumetric flow of 5300
m3/d, with an average COD concentration of 2800 mg/l, 150 mg/l TN and 350 mg/l TSS
was treated annually. Based on two years operation and observation, COD removal in the
summer and winter were 95% and 75% respectively. Ammonia removal was reduced from
85% in the summer to 30-50% in the winter. Addition of exogenous carbon can be reduced
to 95% NO3-N [25].

Author Balannec et al. described the treatment of dairy processing wasters by
membrane operation. They investigated the performances of eight different nanofiltration
and reverse osmosis membrane by dead end filtration. After compared several NF and RO
membranes, they found one single membrane operation is sufficient to milk constituents
concentrated but one finishing step has to be added for the production of reusable water
[26].

Author Vymazal suggested that constructed wetlands with horizontal sub-surface
flow (HF CWs) can be used to treat industrial wastewater like food-processing

wastewater. Several studies of using HF CWs to treat food-processing wastewater had

12



been mentioned in his paper. These cases included HF CW treating seafood processor
wastewater, cheese-processing wastewater, seasonal food (tomato sauce, apple and grape
juice, olive oil) processing wastewater and other types of food-processing wastewater. HF
CWs system was also useful to treat winery and distillery wastewater which contain high
content of organic and solids content, high acidity and large variation of seasonal flow rate
[27].

Author Tchamango et al. applied electrocoagulation to treat dairy wastewater. A pair
of aluminum electrodes was used to carry out the experiment. The results showed that 61%
of COD, 89% of phosphorus, 81% of nitrogen, and 100% of turbidity were removed
respectively. Chemical coagulant aluminum sulphate was used to perform chemical
coagulation as comparative study of electrocoagulation. The results indicated that the
removal rates of nitrogen and turbidity are almost same, but removal of phosphorus and
COD are slightly higher by chemical coagulation. The treated effluent by
electrocoagulation can be used as recycling water due to its low conductivity [28].

An entrapment technique can be used at small or land-limited food industry to treat
the high organic concentration wastewater. By using microorganism from activated sludge
and other mixed microorganism immobilized in cellulose triacetate, the entrapment
technique can effectively reduce soluble COD. This method can be used to treat high

strength organic wastewater and reduce the sludge production [29].

3.6 Common Biological Method to Treat Dairy Wastewater

3.6.1 Activated sludge

Activated sludge is a process that uses air and microorganism to treat wastewater.

13



Activated sludge consists of different groups of microorganisms entrapped within a
polymeric network. The floc of activated sludge is negatively charged and the multivalent
cations are important for the stability of the structure. Among all cations, Ca+2 plays a key
role for bridging polymeric networks and bacteria together. Filamentous microorganisms
are important for the structure of activated sludge. Poor quantity of filamentous
microorganisms contributes to low settle ability, poor dewater ability and compaction. And
over quantity of that lead to slowly settling, poor compaction and bulking sludge [30].

Activated sludge process converts organic pollutant to carbon dioxide, water and
new cells. The excess cells, called sludge, will be separated from treated water at settling
tank, where 1 kg BOD removed will produce 0.5 kg dry excess sludge. The removal of
excess sludge is efficient and low cost because this treatment takes 25% to 65% of total
treatment cost. There are several methods have been used to reduce sludge—
alkaline-thermal treatment, ozonation, chlorination, metabolic uncoupler, and dissolved
oxygen [31].

Biological treatment, generally the activated sludge process, has become the main
wastewater treatment method to treat municipal and industry wastewater all over the
world[32]. Activated sludge is one of the common suspended growth reactors and most of
them are continuous stirred tank reactor (CSTRs). The suspension of suspended growth is
typically provided by an air pump which provides constant stirring of wastewater and
microorganism. The mixing is sufficient and all constituents are uniform throughout the
CSTR. This process developed around 1912-1914 [33], while the first plants appeared in
the early 1960s and were mainly extended aeration plants or oxidation ditches. The most

important advantages of using activated sludge were freedom from the fly and odor

14



problems associated with bacteria beds and a reduced requirement for land area. [34]
Currently over 90% of the municipal wastewater treatment plants within the United States
use it as the core part of treatment process ([31]). Overall, the activated sludge process is an
efficient and economic way to treat organic wastewater not only SS and BOD but also

nitrogen and phosphorus. It can provide high quality effluent.

3.6 .2 Trickling filter

3.6.2.1 Definition of Trickling filter

Trickling filter consists of support media, usually rocks, gravel or plastic.
Wastewater flows from the top to the bottom of trickling filter. Microorganisms attach to
the surface of bed media and form aerobic layer and anaerobic layer. Aerobic condition is
maintained by forced air flowing through the bed or natural convection of air [35].

Trickling filters remove organic pollutants by microbial films which attach to the
surface of media in trickling filter. The biofilter which use microorganism to reduce
organic develops on the top of media surface where oxygen and food is very sufficient.
When wastewater from the setting tank trickles over the bed of media, the pollutant in the
water will be removed by the biofilm. Finally, the biofilm became thick and heavy, it will

fall from the media then the new process start over again [36].

3.6.2.2 Purposes of Trickling Filter

The primary purpose of a trickling is to remove organic pollutant. In addition,
trickling filters can be used to remove nitrogen. Nitrification which oxidize ammonia to
nitrite and then to nitrate by microorganism begins after organic removal since nitrifers

15



need more time to grow and heterotrophic bacteria dominant the biofilm at first. Bacteria
attach to the surface of support media and utilize the organic material as food.
Bacteria generate an extrapolymetric matrix which allows them to firmly adhere to the
surface [37].

There are many factors that determine a successful performance of a trickling filter.
A major component known as carrier material determines the performance of biofilter. The
materials of media include natural, intert, synthetic and mixtures of both. The media is not
only used to support the biofilm, but also trap contaminants which can be degraded further

by bacteria [38].

3.6.2.3 Selection of Biofilm Media

According to Odd-Ivar Lekang, there are several factors affect the selection of
biofilter media. These factors include void ratio, specific surface area, weight,
homogeneous water flow, and economics. Void ratio is the ratio of void volume and
volume of media. Specific area is defined as the total surface area of filter media per unit of
mass of media. The media with light weight can be easily handled. Homogeneous water
flow refers to the water flow that has the same or similar nature. The media has the

reasonable price and cost effective [39].

3.6.3 Membrane bioreactor

The membrane bioreactor (MBR) combines biological treatment with membrane
filtration process. MBR is more effective than conventional biological treatment process
to remove COD, BOD and SS. For example, suspended solid removal complete by

filtration rather than gravity, MBR has independent solid retention time and hydraulic

16



retention time. According to the application, membrane bioreactor can be divided into
three categories— filtration membrane, gas diffusion membrane and extractive membranes
[40].

An MBR consists of two parts— biological suspended growth reactor and another
part is membrane. Two common types, microfiltration and ultrafiltration are frequently
used to treat wastewater. Membrane acts as separate unit to remove certain particles. In
regards to treatment of wastewater, MBR and activated sludge operate in the similar way;
however MBR does not need a clarifier. The advantages of MBR are that smaller plant size,
completely suspended solids removal and high treatment efficient. But MBR is much more

expensive to install, operate and maintain [41].

3.6.4 Wetland

Wetlands are lands saturated with water. It is a very important for a large spectrum
of habitats, such as temporary shallow waterbodies, lake margins, large river floodplains,
coastal beaches, coral reefs and beds of marine algae or seagrasses [42].

Wetlands use a high nutrient tolerance root system of reeds such as elephant to treat
or renovate wastewater [43]. An alternative type of wetland beyond natural wetlands is
constructed [44].

A wetland is one of the most effective ecosystems in the world. Plants play an
important role in nutrients cycling. One of the most common plants, floating macrophytes
are widely used for wastewater treatment. Nutrient-use efficiency (NUE) is considered to
be an important plant factor which combines a variety of nutrient uptake and release
process. NUE changes with types of plants and nutrient availability [46].

Compared with stabilization ponds and lagoons, wetlands can offer high degree of

17



process control and develop applicable design and cost criteria for a given and desired level
of wastewater. Recently some studies document the possibility of using wetland to remove
waterborne pollutants [47].

Wetlands are used to remove aquatic pollutants. Aquatic pollutants are removed by
wetlands through physical, chemical and biological process, such as sedimentation, soil
adsorption, and biological transformation. There are more than 500 wetlands used in the
world to treat municipal and industrial wastewater [48].

Wetlands have different hydraulic retention times which range from 2 to 20 days.
High hydraulic retention is applied when wetlands are used for BOD removal and